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§2.1033 General Information

Applicant:

CIG Shanghai Co., Ltd

Applicant Address:

F/23, No.889 yishan Road, Xuhui District, Shanghai

Manufacturer: CIG Shanghai Co., Ltd
Manufacturer Address: | F/23, No.889 yishan Road, Xuhui District, Shanghai
Test Site: MRT Technology (Suzhou) Co., Ltd

Test Site Address:

D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong
Economic Development Zone, Suzhou, China

MRT Registration No.: 809388

FCC Rule Part(s): Part 15.247

Model Name: WF-0613A

FCC ID: SFK-WF0613A

Test Device Serial No.: | N/A [ ] Production [X] Pre-Production [ ] Engineering

FCC Classification:

Digital Transmission System (DTS)

Date(s) of Test:

October 19 ~November 28, 2013

Test Report S/N:

1311RSU00101

FCC ID: SFK-WF0613A
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1. INTRODUCTION

1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices

including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification and

Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taihu Lake.
These measurement tests were conducted at the MRT Technology (Suzhou) Co., Ltd. Facility

located at D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong Economic

Development Zone, Suzhou, China. The detailed description of the measurement facility was found
to be in compliance with the requirements of § 2.948 according to ANSI C63.4-2009 on September

30, 2013.
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2. PRODUCT INFORMATION

2.1. Equipment Description

Product Name

2.4GHz&5GHz 3x3 Outdoor AP

Model No.

WF-0613A

Frequency Range

802.11b/g/n: 2412 ~ 2462 MHz
802.11a/n: 5745 ~ 5825MHz

Maximum Output Power

802.11b/g/n:

802.11b: 19.96dBm
802.11g: 24.29dBm
802.11n-HT20: 24.65dBm
802.11n-HT40: 23.47dBm
802.11a/n:

802.11a: 29.69dBm
802.11n-HT20: 29.88dBm
802.11n-HT40: 29.90dBm

Type of Modulation

802.11b: DSSS
802.11a/g/n: OFDM

2.2. Description of Available Antennas

Frequency Band

Antenna Gain (dBi)

Uncorrelated Gain (dBi)

(GHz) Chain A Chain B Chain C
24 13 13 13 13
5.2 15 15 15 15
5.8 15 15 15 15
2.3. Frequency / Channel Opreation
Channel for 802.11b/g/n-HT20
Channel Frequency Channel Frequency Channel Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz
04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz
10 2457 MHz 1 2462 MHz N/A N/A

FCC ID: SFK-WF0613A
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Channel for 802.11n-HT40

Channel Frequency Channel Frequency Channel Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz
06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz N/A N/A N/A N/A

Channel for 802.11a/n-HT20

Channel Frequency Channel Frequency Channel Frequency
149 5745 MHz 153 5765 MHz 157 5785 MHz
161 5805 MHz 165 5825 MHz N/A N/A

Channel for 802.11n-HT40

Channel Frequency Channel Frequency Channel Frequency

151 5755 MHz 159 5795 MHz N/A N/A

2.4. Device Capabilities

This device contains the following capabilities:

802.11a/b/g/n WLAN (DTS/NII)

Note: 2.4GHz/5GHz WLAN (DTS/NII) operation is possible in 20MHz, and 40MHz channel
bandwidths. The maximum achievable duty cycles for all modes were determined based on
measurements performed on a spectrum analyzer in zero-span mode with RBW = 8MHz, VBW =
50MHz, and detector = peak per the guidance of Section 6.0 b) of KDB 558074 D01v03r01. The
RBW and VBW were both greater than 50/T, where T is the minimum transmission duration, and the
number of sweep points across T was greater than 100. The duty cycles are as follows:

° 802.11b - 100%

° 802.11a/g/n 20MHz Bandwidth - 100%

° 802.11n 40MHz Bandwidth - 100%

2.5. Test Configuration

The 2.4GHz&5GHz 3x3 Outdoor AP FCC ID: SFK-WF0613A was tested per the guidance of KDB
558074 D01v03r01. ANSI C63.10-2009 was used to reference the appropriate EUT setup for
radiated spurious emissions testing and AC line conducted testing.

FCC ID: SFK-WF0613A Page Number: 8 of 425
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2.6. Test Software

The test utility software used during testing was ART2 Version 2.28.6.

Power Parameter Value of the test software setting:

Test Mode Test Channel Chain A Chain B Chain C Chain A+B |Chain A+B+C
2412 15 16 16 - -
802.11b 2437 13 17 17 - --
2462 14 18 18 -- --
2412 15 15 15 - -
802.11g 2437 15 15 15 - -
2462 14 14 13 - --
2412 15 13 14 13 13
802.11n-HT20 2437 15 13 14 13 13
2462 14 13 14 13 12
2422 13 12 12 11 7
802.11n-HT40 2437 13 12 12 11 9
2452 11 12 12 11 9
5745 20 20 20 -- -
802.11a 5785 19 20 20 - --
5825 19 20 20 -- -
5745 20 20 20 18 18
802.11n-HT20 5785 20 20 20 18 17
5825 20 20 20 18 17
802.11-HT40 5755 20 20 20 18 18
5795 20 20 20 18 17

2.7. EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and/or no modifications were made during testing.

2.8. Labeling Requirements
Per 2.1074 & 15.19; Docket 95-19

The label shall be permanently affixed at a conspicuous location on the device; instruction manual or

pamphlet supplied to the user and be readily visible to the purchaser at the time of purchase.

However, when the device is so small wherein placement of the label with specified statement is not

practical, only the trade name and FCC ID must be displayed on the device per Section 15.19(a)(5).

Please see attachment for FCC ID label and label location.

FCC ID: SFK-WF0613A
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3. DESCRIPTION OF TEST

3.1. Evaluation Procedure

The measurement procedures described in the American National Standard for Testing Unlicensed
Wireless Devices (ANSI C63.10-2009), and the guidance provided in KDB 558074 D01v03r01 were
used in the measurement of the 2.4GHz&5GHz 3x3 Outdoor AP FCC ID: SFK-WF0613A.
Deviation from measurement procedure..............c.cccviiiiiiiii e eeeeeeeeee . NONE

3.2. AC Line Conducted Emissions

The line-conducted facility is located inside an 8'x4'x4' shielded enclosure. The shielding
effectiveness of the shielded room is in accordance with MIL-Std-285. A 1m x 2m wooden table
80cm high is placed 40cm away from the vertical wall and 80cm away from the sidewall of the
shielded room. Two 10kHz-30MHz, 50Q/50uH Line-Impedance Stabilization Networks (LISNs) are
bonded to the shielded room floor. Power to the LISNs is filtered by external high-current
high-insertion loss power line filters. These filters attenuate ambient signal noise from entering the
measurement lines. These filters are also bonded to the shielded enclosure.

The EUT is powered from one LISN and the support equipment is powered from the second LISN. If
the EUT is a DC-powered device, power will be derived from the source power supply it normally will
be powered from and this supply line(s) will be connected to the second LISN. All interconnecting
cables more than 1 meter were shortened to a 1 meter length by non-inductive bundling (serpentine
fashion) and draped over the back edge of the test table. All cables were at least 40cm above the
horizontal reference ground-plane. Power cables for support equipment were routed down to the
second LISN while ensuring that that cables were not draped over the second LISN.

Sufficient time for the EUT, support equipment, and test equipment was allowed in order for them to
warm up to their normal operating condition. The RF output of the LISN was connected to the
receiver and exploratory measurements were made to determine the frequencies producing the
maximum emission from the EUT. The receiver was scanned from 150kHz to 30MHz. The detector
function was set to peak mode for exploratory measurements while the bandwidth of the analyzer
was set to 9kHz. The EUT, support equipment, and interconnecting cables were arranged and
manipulated to maximize each emission. Each emission was also maximized by varying: power lines,
the mode of operation or resolution, clock or data exchange speed, scrolling H pattern to the EUT
and/or support equipment whichever determined the worst-case emission. Once the worst case
emissions have been identified, the one EUT cable configuration/arrangement and mode of
operation that produced these emissions is used for final measurements on the same test site.

Line conducted emissions test results are shown in Section 7.7.

FCC ID: SFK-WF0613A Page Number: 10 of 425
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3.3. Radiated Emissions

The radiated test facilities consisted of an indoor 3 meter semi-anechoic chamber used for final
measurements and exploratory measurements, when necessary. The measurement area is
contained within the semi-anechoic chamber which is shielded from any ambient interference. For
measurements above 1GH absorbers are arranged on the floor between the turn table and the
antenna mast in such a way so as to maximize the reduction of reflections. For measurements below
1GHz, the absorbers are removed. An MF Model 210SS turntable is used for radiated measurement.
It is a continuously rotatable, remote controlled, metallic turntable and 2 meters (6.56 ft.) in diameter.
The turn table is flush with the raised floor of the chamber in order to maintain its function as a
ground plane. An 80cm high PVC support structure is placed on top of the turntable.

For all measurements, the spectrum was scanned through all EUT azimuths and from 1 to 4 meter
receive antenna height using a broadband antenna from 30MHz up to the upper frequency shown in
15.33(b)(1) depending on the highest frequency generated or used in the device or on which the
device operates or tunes. For frequencies above 1GHz, linearly polarized double ridge horn
antennas were used. For frequencies below 30MHz, a calibrated loop antenna was used. When
exploratory measurements were necessary, they were performed at 1 meter test distance inside the
semi-anechoic chamber using broadband antennas, broadband amplifiers, and spectrum analyzers
to determine the frequencies and modes producing the maximum emissions. Sufficient time for the
EUT, support equipment, and test equipment was allowed in order for them to warm up to their
normal operating condition. The test set-up was placed on top of the 0.8 meter high, 1 x 1.5 meter
table. The EUT, support equipment, and interconnecting cables were arranged and manipulated to
maximize each emission. Appropriate precaution was taken to ensure that all emissions from the
EUT were maximized and investigated. The system configuration, clock speed, mode of operation or
video resolution, if applicable, turntable azimuth, and receive antenna height was noted for each
frequency found.

Final measurements were made in the semi-anechoic chamber using calibrated, linearly polarized
broadband and horn antennas. The test setup was configured to the setup that produced the worst
case emissions. The spectrum analyzer was set to investigate all frequencies required for testing to
compare the highest radiated disturbances with respect to the specified limits. The turntable
containing the EUT was rotated through 360 degrees and the height of the receive antenna was
varied 1 to 4 meters and stopped at the azimuth and height producing the maximum emission. Each
emission was maximized by changing the orientation of the EUT through three orthogonal planes
and changing the polarity of the receive antenna, whichever produced the worst-case emissions.
According to 3dB Beamwidth of horn antenna, the horn antenna should be always directed to the
EUT when rising height.

FCC ID: SFK-WF0613A Page Number: 11 of 425
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4. ANTENNA REQUIREMENTS

Excerpt from §15.203 of the FCC Rules/Regulations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this section.”

® The antenna of the 2.4GHz&5GHz 3x3 Outdoor AP is permanently attached.
® There are no provisions for connection to an external antenna.

Conclusion:
The 2.4GHz&5GHz 3x3 Outdoor AP FCC ID: SFK-WF0613A unit complies with the requirement of
§15.203.

FCC ID: SFK-WF0613A Page Number: 12 of 425
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5. TEST EQUIPMENT CALIBRATION DATA

AC Conducted Emissions Test Equipment

Instrument Manufacturer Type No. Serial No. Cali. Due Date
EMI Test Receiver R&S ESR7 101209 2014/07/16
Two-Line V-Network R&S ENV216 101683 2014/07/21
Two-Line V-Network R&S ENV216 101684 2014/07/21
Temperature/ Meter Humidity |Anymetre TH101B SR2-01 2014/08/15
Radiated Test Equipment

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4447A MY45300136 2014/08/15
Preamplifier MRT AP01G18 1310002 2014/10/08
Preamplifier MRT AP18G40 1310003 2014/10/08
Loop Antenna Schwarzbeck FMZB1519 1519-041 2014/09/12
TRILOG Antenna Schwarzbeck VULB9162 9162-047 2014/09/12
Broad-Band Horn Antenna Schwarzbeck BBHA9120D 9120D-1167 2014/09/12
Broadband Horn Antenna Schwarzbeck BBHA9170 9170-549 2014/09/12
Temperature/Humidity Meter |Anymetre TH101B AC1-01 2014/08/15
Conducted Test Equipment

Instrument Manufacturer Type No. Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9010A MY51440164 2014/08/15
Power Meter Anritsu ML2495A 0905006 2014/11/01
Power Sensor Anritsu MA2411B 0846014 2014/11/01
Temperature/Humidity Meter |Anymetre TH101B TR3-01 2014/08/15

FCC ID: SFK-WF0613A
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6. MEASUREMENT UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests performed on the
EUT as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed
at approximately the 95% confidence level using a coverage factor of k = 2.

AC Conducted Emission Measurement

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
150kHz~30MHz: +2.04dB

Radiated Emission Measurement

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz ~ 1GHz: +3.5dB
1GHz ~ 40GHz: +3.7dB

FCC ID: SFK-WF0613A Page Number: 14 of 425
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7. TEST RESULT

7.1. Summary

Company Name:

FCC ID:

FCC Classification:
Data Rate(s) Tested:

CIG Shanghai Co., Ltd

SFK-WF0613A

6Mbps ~ 54Mbps (a/q)

Digital Transmission System (DTS)
1Mbps ~ 11Mbps (b)

6.5/7.2Mbps ~ 195/216.7Mbps (n - 20MHz)

13.5/15Mbps ~ 405/450Mbps (n - 40MHz)

FCC Part e L Test Test
Section(s) Test Description Test Limit Condition | Result Reference
15.247(a)(2) | 6dB Bandwidth = 500kHz Pass | Section 7.2
15.247(b)(3) | Output Power < 1Watt Pass | Section 7.3
Conducted
15.247(e) Power Spectral Density < 8dBm / 3kHz Band Pass | Section 7.4
Band Edge / Out-of-Band ]
15.247(d) o = 20dBc(Peak) Pass | Section 7.5
Emissions
General Field Strength Emissions in restricted
15.205 Limits (Restricted Bands bands must meet the _ _
_ o . o _ Radiated Pass | Section 7.6
15.209 and Radiated Emission radiated limits detailed
Limits) in 15.209
AC Conducted Emissions o Line .
15.207 < FCC 15.207 limits Pass Section 7.7
150kHz - 30MHz Conducted
Notes:

1) All modes of operation and data rates were investigated. The test results shown in the following

sections represent the worst case emissions.

2) The analyzer plots shown in this section were all taken with a correction table loaded into the

analyzer. The correction table was used to account for the losses of the cables and attenuators

used as part of the system to connect the EUT to the analyzer at all frequencies of interest.

3) All antenna port conducted emissions testing was performed on a test bench with the antenna

port of the EUT connected to the spectrum analyzer through calibrated cables and attenuators.

FCC ID: SFK-WF0613A
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7.2. 6dB Bandwidth Measurement
7.21. Test Limit
The minimum 6dB bandwidth shall be at least 500 kHz.
7.2.2. Test Procedure used
KDB 558074 D01v03r01 — Section 8.2 Option 2
7.2.3. Test Setting

1. The Spectrum’s automatic bandwidth measurement capability was used to perform the 6dB
bandwidth measurement. The “X” dB bandwidth parameter was set to X = 6. The bandwidth
measurement was not influenced by any intermediate power nulls in the fundamental emission.
Set RBW = 100 kHz

VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

N o 0o & N

Allow the trace was allowed to stabilize

7.2.4. Test Setup

Spectrum Analyzer

FCC ID: SFK-WF0613A Page Number: 16 of 425
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7.2.5. Test Result

Test Mode | Data Rate | Channel No.| Frequency 6dB Bandwidth Limit Result
(Mbps) (MHz) (MHz) (MHz)

Chain A
802.11b 1 01 2412 10.12 20 Pass
802.11b 1 06 2437 10.12 20 Pass
802.11b 1 11 2462 10.10 20 Pass
Chain B
802.11b 1 01 2412 10.11 >0 Pass
802.11b 1 06 2437 10.11 >0 Pass
802.11b 1 11 2462 10.12 >0 Pass
Chain C
802.11b 1 01 2412 10.12 20 Pass
802.11b 1 06 2437 10.09 20 Pass
802.11b 1 11 2462 10.10 20 Pass

802.11b 6dB Bandwidth - Chain A

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Decupled Bandwidth Total Povwsr

13.972 MHz

10,378 ks oW Powsr

Transsnat Freq Eror

x d8 BancSwicth 10,47 MWy =gl

Decupled Bandwidth Total Povwsr

13.872 MHz

Traneenst Freq Ermor 47000 ks oW Powsr

x d8 BancSwicth 10,47 MWy =gl

FCC ID: SFK-WF0613A
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Channel 11 (2462MHz)

Caidai Frog ¥

[Corter 2482 GHE
mehen BW 100 NHE

Decupled Bandwidih
13.732 MHz

Traneenst Freq Ermor A1 B s
x d8 BancSwicth 10,40 My

Total Povwsr

oW Powsr
=gl

802.11b 6dB Bandwidth - Chain B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

[Corer 2412 GHE
s B 000 HZ

Decupled Bandwidih
13.710 MHz
Tranerd Freq Liroe BT i

x d8 BancSwicth

Swep 2851 nrs

oW Powsr

[Corer 2437 GHE
s B 000 RHz

Oceupled Bandwidth
Transsnat Freq Eror

x d8 BancSwicth

oW Powsr

Caidai Frog ¥

[Corer 1481 GHE
s B 100 KHz

Occupled Bandwidth
13.898 MHz
Transsnat Freq Eror s

x d8 BancSwicth

Tatal Povesr

oW Powsr
=gl
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802.11b 6dB Bandwidth - Chain C

Channel 01 (2412MHz)

Channel 06 (2437MHz)

S oy 1000030 Gy
B Foag Pt B ]
b 17 5

[Cordei 1411 GHE
s BN 100 RHT

Decupled Bandwidih
12.801 MHz

Traneenst Freq Ermor 162 68 khr

x d8 BancSwicth 10,47 My

Swep 2851 nrs

Total Povwsr

oW Powsr
=gl

[Corfei 1437 GHE
Ees BN 100 RHT

Decupled Bandwidih

13.852 MHz
Tranerd Freq Liroe <32 BAD kM
¥ A Dancwickh 10,00 M

Total Povwsr

oW Powsr
=gl

Span 30 MHE
Swep 2851 nrs

[Corfei 1ABY GHE
wes BN 100 RHT

Decupled Bandwidih
13.818 MHz
Tranerd Freq Liroe AALLES kM

x d8 BancSwicth 10,40 My

Swep 2851 nrs

oW Powsr
=gl
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Report No.: 1311RSU00101

Test Mode | Data Rate | Channel No.| Frequency 6dB Bandwidth Limit Result
(Mbps) (MHz) (MHz) (MHz)

Chain A
802.11g 6 01 2412 16.54 =0 Pass
802.11g 6 06 2437 16.53 >0 Pass
802.11g 6 1 2462 16.49 >0 Pass
Chain B
802.11g 6 01 2412 16.53 20 Pass
802.11g 6 06 2437 16.55 =0 Pass
802.11g 6 11 2462 16.57 =0 Pass
Chain C
802.11g 6 01 2412 16.52 =0 Pass
802.11g 6 06 2437 16.60 >0 Pass
802.11g 6 1 2462 16.55 >0 Pass

802.11g 6dB Bandwidth — Chain A

Channel 01 (2412MHz) Channel 06 (2437MHz)

Oecupled Bandwidth Tl Porwear Tustad Poroenr

16.613 MHz

SAETY WHs

Decupled Bandwidih
16.538 MHz

Traneenst Freq Ermor oW Powsr Traneenst Freq Ermor -33. 870 ks oW Powsr

x d8 BancSwicth 18, 54 MWy =gl x d8 BancSwicth 18,53 My =gl

Decupled Bandwidth Total Povwsr

16.492 MHz

51504 kHs oW Powsr

Transsnat Freq Eror

x d8 BancSwicth 18,40 My =gl
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Report No.: 1311RSU00101

802.11g 6dB Bandwidth — Chain B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Cailai Frag 14

[Cerer 2412 GHE
s B 000 HZ

Deeupled Bandwidth Total Powsr
16.491 MHz

Traneenst Freq Ermor 1F.0FY ks oW Powsr
= dB Bandwicith 18,53 MWy =gl

[Corer 2437 GHE
s B 000 RHz

Decupied Bandwidih
16.558 MHz

Traneenst Freq Ermor 15050 ks

= dB Bandwicith 18,55 My

Total Powsi

oW Powsr
=gl

[Corer 1481 GHE
Eles B 100 KHZ
Deeupled Bandwidth Total Powsr
16.584 MHz
Transsnat Freq Eror -1 ATE ks DDA Powar
= d8 Bandwidth 18,57 MMz x4l

802.11g 6dB Bandwidth — Chain C

Channel 01 (2412MHz)

Channel 06 (2437MHz)

[Corer 2412 GHE
s B 000 HZ

Deeupled Bandwidth Tastial Poroenr
16.584 MHz
Transsnat Freq Eror chis DDA Powar

= dB Bandwicith

[Corer 2437 GHE
s B 000 RHz

Decupied Bandwidih

16.575 MHz
Tranerd Freq Liroe -T8.53E kHs
@ df Bancwich 18,50 M

Total Powsi

oW Powsr
=gl

FCC ID: SFK-WF0613A
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Report No.: 1311RSU00101

Channel 11 (2462MHz)

C g Pogy T D000 (3H
B Fag Fons B ]
b 17 5

[Corer 1481 GHE
Eles B 100 KHZ

Decupled Bandwidih
16.57T MHz
Tranura freq Lo - M2 OO Powmr

x d8 BancSwicth

FCC ID: SFK-WF0613A
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m I‘ Report No.: 1311RSU00101

Test Mode Data Rate |Channel No.| Frequency | 6dB Bandwidth Limit Result
(Mbps) (MHz) (MHz) (MHz)

Chain A
802.11n-HT20 6.5/7.2 01 2412 17.78 =0 Pass
802.11n-HT20 6.5/7.2 06 2437 17.83 >0 Pass
802.11n-HT20 6.5/7.2 1 2462 17.72 >0 Pass
Chain B
802.11n-HT20 6.5/7.2 01 2412 17.75 20 Pass
802.11n-HT20 6.5/7.2 06 2437 17.80 20 Pass
802.11n-HT20 6.5/7.2 11 2462 17.75 =0 Pass
Chain C
802.11n-HT20 6.5/7.2 01 2412 17.73 =0 Pass
802.11n-HT20 6.5/7.2 06 2437 17.83 >0 Pass
802.11n-HT20 6.5/7.2 1 2462 17.76 >0 Pass
Chain A/ ChainA+B
802.11n-HT20 13/14.4 01 2412 17.76 20 Pass
802.11n-HT20 13/14.4 06 2437 17.79 =0 Pass
802.11n-HT20 13/14.4 11 2462 17.73 20 Pass
Chain B/ ChainA+ B
802.11n-HT20 13/14.4 01 2412 17.76 =0 Pass
802.11n-HT20 13/14.4 06 2437 17.80 >0 Pass
802.11n-HT20 13/14.4 1 2462 17.82 >0 Pass
ChainA/ChainA+B +C
802.11n-HT20 19.5/21.7 01 2412 17.80 20 Pass
802.11n-HT20 19.5/21.7 06 2437 17.74 =0 Pass
802.11n-HT20 19.5/21.7 11 2462 17.69 > Pass
ChainB/ChainA+B+C
802.11n-HT20 19.5/21.7 01 2412 17.71 =0 Pass
802.11n-HT20 19.5/21.7 06 2437 17.73 >0 Pass
802.11n-HT20 19.5/21.7 1 2462 17.73 >0 Pass
Chain C/ChainA+B+C
802.11n-HT20 19.5/21.7 01 2412 17.73 20 Pass
802.11n-HT20 19.5/21.7 06 2437 17.80 =0 Pass
802.11n-HT20 19.5/21.7 11 2462 17.74 =0 Pass
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m I‘ Report No.: 1311RSU00101

802.11n-HT20 6dB Bandwidth — Chain A

Channel 01 (2412MHz) Channel 06 (2437MHz)

lCorter 2A13GHE qan 30 M | [Corter 2437 GHE
s B 0060 Wi 183 s B 1060 Wi

Deeupled Bandwidih Totial Powend Deecupled Bandwidih Tl B eroend
17.752 MHz 17.723 MHz

Traneenst Freq Ermor 33534 kHr oW Powsr 20 % Traneenst Freq Ermor -3 42N ks oW Powsr

= dB Bandwicith 11, TE My =gl = dB Bandwicith 1F.E3 MWy =gl

[Corer 1481 GHE
s B 100 KHz

Deeupled Bandwidih Total Powsr 169 dBm
17.684 MHz

Traneenst Freq Ermor ~73. 088 ks oW Powsr
= dB Bandwicith 17,73 Mivis =gl

802.11n-HT20 6dB Bandwidth — Chain B

Channel 01 (2412MHz) Channel 06 (2437MHz)

[Corer 2412 GHE i ceainy 30 MHE [Corer 2437 GHE
s B 000 HZ — s B 000 RHz

Deceupled Bandwidth Total Powsr Deeupled Bandwidth Total Powsr
17.661 MHz 17.735 MHz

Tranemd Freq Eror 34T babis OO Powar o0 % Tranemd Freq Eror IT043 bebis OO Powar

2 0B Bandwicdth 11,75 Mils xdil 2 0B Bandwicdth 17,80 Ml xdil
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Report No.: 1311RSU00101

Channel 11 (2462MHz)

Cailai Frog X

|Corter 2AB2GHE T Gpan 30 Mnz
Eftes B 100 WH2 Gwerp 1831 s

Deeupled Bandwidth Total Powsr
17.742 MHz

Traneerst Freq Error =141 03 s O0W Fower

x d8l Bandwidth 17,75 Mz x4l

802.11n-HT20 6dB B

andwidth — Chain C

Channel 01 (2412MHz)

Channel 06 (2437MHz)

[Cerer 2412 GHE
s B 000 HZ

Deeupled Bandwidth Total Powsr
17.743 MHz
Transsnat Freq Eror BA.001 b DDA Powar
17,73 MMz x4l

[Corer 2437 GHE
s B 000 RHz

Deeupled Bandwidth Tl Fowear
17.745 MHz

Traneenst Freq Ermor -71, 08 ks oW Powsr

x d8 BancSwicth 17,53 MWy =gl

[Corter 2482 GHE
mehen BW 100 NHE Sweep 2933 M

Deeupled Bandwidth Totad Powsr
17.718 MHz

Tranemd Freq Eror B0 ki OO Powar

¥ 0B Bancwich 7.7 Mitis xdil

FCC ID: SFK-WF0613A

Page Number: 25 of 425




Report No.: 1311RSU00101

802.11n-HT20 6dB Bandwidth — Chain A/ Chain A+ B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

[Cerer 2412 GHE
s B 000 HZ

Decupied Bandwidih
17.741 MHz
Tranerd Freq Liroe 0. 50

x d8 BancSwicth

Total Povwsr

oW Powsr
=gl

[Corer 2437 GHE
s B 000 RHz

Decupied Bandwidih
17.716 MHz

Transsnat Freq Eror s

x d8 BancSwicth T'o My

Total Povwsr

oW Powsr
=gl

[Corer 1481 GHE
s B 100 KHz
Ceecupled Bandwidth

17.680 MHz

Traneenst Freq Ermor T E0Y ks

x d8 BancSwicth 17, T3 My

Span 31 M
Swep 2851 mrs

Total Povwsr

oW Powsr
=gl

802.11n-HT20 6dB Bandwidth — Chain B/ Chain A+ B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

[Corer 2412 GHE
s B 000 HZ

Decupied Bandwidih
17.67T0 MHz

Traneenst Freq Ermor A0 ks

x d8 BancSwicth 17,76 My

Span 31 M
Swep 2851 mrs

Total Povwsr

oW Powsr
=gl

[Corer 2437 GHE
s B 000 RHz
Ceeupled Bandwidth

17.730 MHz

Traneenst Freq Ermor -1. 7060 ks

x d8 BancSwicth 17,80 My

Span 31 M
Swep 2851 mrs

Total Povwsr

oW Powsr
=gl
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Report No.: 1311RSU00101

Channel 11 (2462MHz)

[Carfet 1483 GHr
wes BN 100 RHT

Decupled Bandwidih Tt Porwsr
17.728 MHz

Traneenst Freq Ermor A8 004 ks oW Powsr
x d8 BancSwicth 1783 M =gl

802.11n-HT20 6dB Bandwidth — Chain A/ ChainA+B +C

Channel 01 (2412MHz)

Channel 06 (2437MHz)

S oy 1000030 Gy
B Fag Py B i iy
b

[Cordei 1411 GHE Sgan 31 MHE el
s BN 100 RHT Bwérp 285 A

Decupled Bandwidth

Traneenst Freq Ermor F - ¥ ks oW Powsr
x d8 BancSwicth

S Pogen. 7 ATTR0080 Gy
B Foag Py B gy
b

[Cormer 1437 GHE z Span 30 v |
Eoes BN 100 D Bweep 2831 A

Decupled Bandwidih
17.721 MHz

Traneenst Freq Ermor -3, 053 ks oW Powsr
x d8 BancSwicth ! L =gl

[Corfei 1ABY GHE
wes BN 100 RHT

Occupled Bandwidih Tt il P croear
17.694 MHz

Transsnat Freq Eror TAIT0 kM DDA Powar

x d8l Bandwidth 17,50 Mz x4l

FCC ID: SFK-WF0613A
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m I‘ Report No.: 1311RSU00101

802.11n-HT20 6dB Bandwidth — Chain B/ ChainA+B + C

Channel 01 (2412MHz) Channel 06 (2437MHz)

[Conter 2413 GHE T pan 3 Mz | [Corter 2437 GHE
s B 0060 Wi 3 T

Deceupled Bandwidth Totad Powsr Deceupled Bandwidth Totad Powsr
17.640 MHz 17.690 MHz

Traneenst Freq Ermor M W oW Powsr 20 % Traneenst Freq Ermor S 3NN ks oW Powsr

x d8 BancSwicth 15,71 My =gl x d8 BancSwicth 1h13 '] =gl

[Cormer TABIGHE Span 30 v |
Emes BN 100 NHZ Bweep 2831 A

Deeupled Bandwidih Tl Fowear
17.693 MHz

Traneenst Freq Ermor 55 4T3 kHs oW Powsr
x d8 BancSwicth el L =gl

802.11n-HT20 6dB Bandwidth — Chain C/ ChainA+B +C

Channel 01 (2412MHz) Channel 06 (2437MHz)

Caidai Freg X430

[Cermer 1413 GHE Span 30 v | | [Cormer 1437 GHE z Span 30 v |
Eoes BN 000 NHZ Bweep 2831 A Eoes BN 100 D Bweep 2831 A

Deceupled Bandwidth Totad Powsr Deeupled Bandwidth Totad Powsr
17.693 MHz 17.704 MHz

Tranemd Freq Eror I8 3E4 bebis OO Powar o0 % Tranemd Freq Eror <P 308 ks OO Powar

x 0B Bandwidh 1T, 73 Ml xdil x 0B Bandwidh 1F.80 Ml xdil
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Report No.: 1311RSU00101

Channel 11 (2462MHz)

g Prpey [ B 0BGG COH)

B Foag Py B
b

ICorter 2AB2GHE
ftes B 100 hH2 wVBW 300 kel

Decupled Bandwidth

17.688 MHz

Traneenst Freq Ermor 47,0060 ks OOW Fower

x d8 BancSwicth ¥ i =gl
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Report No.: 1311RSU00101

Test Mode Data Rate |Channel No.| Frequency | 6dB Bandwidth Limit Result
(Mbps) (MHz) (kHz) (kHz)

Chain A
802.11n-HT40 13.5/15 03 2422 36.53 =0 Pass
802.11n-HT40 13.5/15 06 2437 36.63 >0 Pass
802.11n-HT40 13.5/15 09 2452 36.54 >0 Pass
Chain B
802.11n-HT40 13.5/15 03 2422 36.60 20 Pass
802.11n-HT40 13.5/15 06 2437 36.62 =0 Pass
802.11n-HT40 13.5/15 09 2452 36.54 =0 Pass
Chain C
802.11n-HT40 13.5/15 03 2422 36.52 =0 Pass
802.11n-HT40 13.5/15 06 2437 36.63 >0 Pass
802.11n-HT40 13.5/15 09 2452 36.61 >0 Pass
Chain A/ ChainA+B
802.11n-HT40 27/30 03 2422 36.47 20 Pass
802.11n-HT40 27/30 06 2437 36.53 =0 Pass
802.11n-HT40 27/30 09 2452 36.45 =0 Pass
Chain B/ ChainA+ B
802.11n-HT40 27/30 03 2422 36.51 =0 Pass
802.11n-HT40 27/30 06 2437 36.48 >0 Pass
802.11n-HT40 27/30 09 2452 36.51 >0 Pass
Chain A/ ChainA+B +C
802.11n-HT40 40.5/45 03 2422 36.53 20 Pass
802.11n-HT40 40.5/45 06 2437 36.61 =0 Pass
802.11n-HT40 40.5/45 09 2452 36.55 > Pass
ChainB/ChainA+B+C
802.11n-HT40 40.5/45 03 2422 36.57 =0 Pass
802.11n-HT40 40.5/45 06 2437 36.56 >0 Pass
802.11n-HT40 40.5/45 09 2452 36.55 >0 Pass
Chain C/ChainA+B+C
802.11n-HT40 40.5/45 03 2422 36.52 20 Pass
802.11n-HT40 40.5/45 06 2437 36.58 =0 Pass
802.11n-HT40 40.5/45 09 2452 36.53 =0 Pass

FCC ID: SFK-WF0613A
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m I‘ Report No.: 1311RSU00101

802.11n-HT40 6dB Bandwidth — Chain A

Channel 03 (2422MHz) Channel 06 (2437MHz)

|Corter 2ATIGHE | [Corter 2437 GHE
s B 100 Wiz s B 1060 Wi

Deeupled Bandwidth Total Powsr Deeupled Bandwidth Total Powsr
36.306 MHz 36.319 MHz

Traneenst Freq Ermor BAAAS Hs oW Powsr 20 % Traneenst Freq Ermor 25T s oW Powsr

= dB Bandwicith 34.53 MMy =gl = dB Bandwicith 3463 My =gl

[Corer 2433 GHE
s B 00 H2

Deeupled Bandwidth Total Powsr 15.0 dBim
36307 MHz

Traneenst Freq Ermor -1 i oW Powsr

= dB Bandwicith

802.11n-HT40 6dB Bandwidth — Chain B

Channel 03 (2422MHz) Channel 06 (2437MHz)

[Cormer FATIGHE et B4 [Corer 2437 GHE
s B 000 RHz & " s B 000 RHz

Deeupled Bandwidth Total Powsr Deeupled Bandwidth Total Powsr
36.315 MHz 36.36T MHz

Tranemd Freq Eror A5 T34 s OO Powar o0 % Tranemd Freq Eror LT OO Powar

2 0B Bandwicdth 3450 M xdil 2 0B Bandwicdth .67 MMs xdil
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Report No.: 1311RSU00101

Channel 09 (2452MHz)

Cailai Frog X

Deeupled Bandwidth
36.304 MHz
Transsnat Freq Eror

x d8 BancSwicth

Total Povwsr

oW Powsr

802.11n-HT40 6dB B

andwidth — Chain C

Channel 03 (2422MHz)

Channel 06 (2437MHz)

[Corer 2422 GHE
s B 000 RHz

Decupied Bandwidih

36.234 MHz
Tranerd Freq Liroe LS ks
¥ A Dancwickh 38,53 Mk

Total Povwsr

oW Powsr
=gl

[Corer 2437 GHE
s B 000 RHz

Decupied Bandwidih
36.338 MHz

Transsnat Freq Eror

x d8 BancSwicth

Total Povwsr

oW Powsr

Cailai Frog X

Decupied Bandwidih

36.28T MHz
Tranerd Freq Liroe 58000 ks
¥ A Dancwickh 3.0 M

Tatal Povesr

oW Powsr
=gl

FCC ID: SFK-WF0613A
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m I‘ Report No.: 1311RSU00101

802.11n-HT40 6dB Bandwidth — Chain A/ Chain A+ B

Channel 03 (2422MHz) Channel 06 (2437MHz)

[Conter 3473 GHE ) | [Corter 2437 GHE
s B 100 Wiz s B 1060 Wi

Deeupled Bandwidth Totad Powsr Deceupled Bandwidth Totad Powsr
36170 MHz 36.230 MHz

Traneenst Freq Ermor AR BEA ks oW Powsr 20 % Traneenst Freq Ermor

oW Powsr
x d8 BancSwicth I8 4T My =gl x d8 BancSwicth i =gl

[Corer 2433 GHE
s B 00 H2

Deeupled Bandwidth Total Powsr
36.179 MHz

Traneenst Freq Ermor T1LET ks oW Powsr
x d8 BancSwicth 348,45 My =gl

802.11n-HT40 6dB Bandwidth — Chain B/ Chain A+ B

Channel 03 (2422MHz) Channel 06 (2437MHz)

[Corter FATIGHE 3 1 [Cermer 431 GHE
mles B 100 WH2 Eies B 000 AHa

Deceupled Bandwidth Totad Powsr Deceupled Bandwidth Totad Powsr
36.234 MHz 36.250 MHz

Tranemd Freq Eror TR s OO Powar o0 % Tranemd Freq Eror -1 BET ks OO Powar

x 0B Bandwidh I8.51 Mls xdil x 0B Bandwidh I4.AH Ml xdil
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Report No.: 1311RSU00101

Channel 09 (2452MHz)

Caidai Frog ¥

Oceupled Bandwidth
36.213 MHz
Transsnat Freq Eror &

x d8 BancSwicth

Total Povwsr

oW Powsr

802.11n-HT40 6dB Bandwidth — Chain A/ ChainA+B +C

Channel 03 (2422MHz)

Channel 06 (2437MHz)

[Corer 2422 GHE
s B 000 RHz

Decupled Bandwidih

36.300 MHz
Tranerd Freq Liroe B s
¥ A Dancwickh 3853 MiHs

oW Powsr
=gl

[Corer 2437 GHE
s B 000 RHz

Decupled Bandwidih
36.32T MHz

Traneenst Freq Ermor 12545 ks
x d8 BancSwicth 34681 My

oW Powsr
=gl

Caidai Frog ¥

Occupled Bandwidth
36.289 MHz
Transsnat Freq Eror A 3

x d8 BancSwicth

Tatal Povesr

oW Powsr
=gl

FCC ID: SFK-WF0613A
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m I‘ Report No.: 1311RSU00101

802.11n-HT40 6dB Bandwidth — Chain B/ ChainA+B + C

Channel 03 (2422MHz) Channel 06 (2437MHz)

|Corter 3ATIGHE ) | [Corter 2437 GHE
s B 100 Wiz s B 1060 Wi

Deeupled Bandwidth Totad Powsr Deeupled Bandwidth Totad Powsr
36.333 MHz 36.326 MHz

Traneenst Freq Ermor TLEEA WHs oW Powsr 20 % Traneenst Freq Ermor -1 477 ks oW Powsr

x d8 BancSwicth 34.57T My =gl x d8 BancSwicth 3a.58 i =gl

[Corer 2433 GHE
s B 00 H2

Deeupled Bandwidth Total Powsr
36.286 MHz

Traneenst Freq Ermor AT AR ks oW Powsr
x d8 BancSwicth ¥ i =gl

802.11n-HT40 6dB Bandwidth — Chain C/ ChainA+B +C

Channel 03 (2422MHz) Channel 06 (2437MHz)

[Corter FATIGHE 3 1 [Cermer 431 GHE
mles B 100 WH2 Eies B 000 AHa

Deceupled Bandwidth Totad Powsr Deeupled Bandwidth Totad Powsr
36.246 MHz 36.328 MHz

Tranemd Freq Eror T s OO Powar o0 % Tranemd Freq Eror FRAST ks OO Powar

x 0B Bandwidh .57 Mils xdil x 0B Bandwidh 34,58 Mis xdil
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m I‘ Report No.: 1311RSU00101

Channel 09 (2452MHz)

ICorter 1433 GHr T Epan b M2
s BN 100 N FVEW 380 kHE Bweep 38 o

Decupled Bandwidih

36.2T4 MHz
Tranerd Freq Liroe SALANE ks OO Powmr
¥ A Dancwickh 38,53 Mk = dll
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m I‘ Report No.: 1311RSU00101

Test Mode | Data Rate | Channel No.| Frequency 6dB Bandwidth Limit Result
(Mbps) (MHz) (MHz) (MHz)

Chain A
802.11a 6 149 5745 16.44 =0 Pass
802.11a 6 157 5785 16.42 >0 Pass
802.11a 6 165 5825 16.47 >0 Pass
Chain B
802.11a 6 149 5745 16.49 20 Pass
802.11a 6 157 5785 16.47 =0 Pass
802.11a 6 165 5825 16.51 =0 Pass
Chain C
802.11a 6 149 5745 16.49 =0 Pass
802.11a 6 157 5785 16.50 >0 Pass
802.11a 6 165 5825 16.48 >0 Pass

802.11a 6dB Bandwidth — Chain A

Channel 149 (5745MHz) Channel 157 (5785MHz)

Decupled Bandwidih Totial Powsr 2 Decupled Bandwidih Total Powar
16.458 MHz 16.444 MHz

Tranemd Freq Eror 11, 338 Wz OO Powar Tranemd Freq Eror AT H1E ks OO Powar

x 0B Bandwidh 18,4 Milir xdil x 0B Bandwidh 18,43 Mils xdil

Decupled Bandwidth Total Povwsr

16.453 MHz

Traneenst Freq Ermor -8, 931 ks oW Powsr
x d8 BancSwicth 18,4 T My =gl
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802.11a 6dB Bandwidth — Chain B

Channel 149 (5745MHz) Channel 157 (5785MHz)

[Conter 4148 GHE Span 3 b 1 [Conter 4103 GHE 3 Span 3 b
Eften B 100 WH2 Gwerp 1831 s Eftes B 100 H2 Gwerp 1831 s

Deeupled Bandwidih Totial Powsr Decupled Bandwidih Tt B oreenr
16.465 MHz 16.423 MHz

Traneenst Freq Ermor -1 BES ks oW Powsr 20 % Traneenst Freq Ermor AR A5 ks oW Powsr

x d8 BancSwicth 18,40 M =gl x d8 BancSwicth 18,4 T My =gl

[Cermer 3020 GHE 2 Span 30 v |
Eoes BN 100 Bweep 2831 A

Deeupled Bandwidth Total Powsr
16.456 MHz

Transsnat Freq Eror ST ks DDA Powar

x d8l Bandwidth 18,51 Mz x4l

802.11a 6dB Bandwidth — Chain C

Channel 149 (5745MHz) Channel 157 (5785MHz)

[Cerder 8,743 GHE Span 30 M 1 [Cerder 3,783 GHE Span 30 M
es BW 100 iz Sweep 2933 ms lhen BW 100 kT Sweep 2933 ms

Deeupled Bandwidih Totial Powsr 133 v Decupled Bandwidih Tt B oreenr
16.464 MHz 16.459 MHz

Tranemd Freq Eror AE I s OO Powar o0 % Tranemd Freq Eror <L, GO0 s OO Powar

x 0B Bandwidh 18,40 s xdil x 0B Bandwidh 18, 50 Mils xdil
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Report No.: 1311RSU00101

Channel 165 (5825MHz)

ICerer 3073 GHE
es BW 100 kH VI 380 kP

Decupled Bandwidih
16.440 MHz

Traneenst Freq Ermor AR AE ks OOW Fower

x d8 BancSwicth 18,40 My =gl
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m I‘ Report No.: 1311RSU00101

Test Mode Data Rate |Channel No.| Frequency | 6dB Bandwidth Limit Result
(Mbps) (MHz) (MHz) (MHz)

Chain A
802.11n-HT20 6.5/7.2 149 5745 17.70 =0 Pass
802.11n-HT20 6.5/7.2 157 5785 17.70 >0 Pass
802.11n-HT20 6.5/7.2 165 5825 17.79 >0 Pass
Chain B
802.11n-HT20 6.5/7.2 149 5745 17.67 20 Pass
802.11n-HT20 6.5/7.2 157 5785 17.73 =0 Pass
802.11n-HT20 6.5/7.2 165 5825 17.69 =0 Pass
Chain C
802.11n-HT20 6.5/7.2 149 5745 17.66 =0 Pass
802.11n-HT20 6.5/7.2 157 5785 17.71 >0 Pass
802.11n-HT20 6.5/7.2 165 5825 17.69 >0 Pass
Chain A/ ChainA+B
802.11n-HT20 13/14.4 149 5745 17.65 20 Pass
802.11n-HT20 13/14.4 157 5785 17.68 =0 Pass
802.11n-HT20 13/14.4 165 5825 17.71 =0 Pass
Chain B/ ChainA+ B
802.11n-HT20 13/14.4 149 5745 17.78 =0 Pass
802.11n-HT20 13/14.4 157 5785 17.75 >0 Pass
802.11n-HT20 13/14.4 165 5825 17.67 >0 Pass
Chain A/ ChainA+B +C
802.11n-HT20 19.5/21.7 149 5745 17.73 20 Pass
802.11n-HT20 19.5/21.7 157 5785 17.74 =0 Pass
802.11n-HT20 19.5/21.7 165 5825 17.68 > Pass
ChainB/ChainA+B+C
802.11n-HT20 19.5/21.7 149 5745 17.62 =0 Pass
802.11n-HT20 19.5/21.7 157 5785 17.71 >0 Pass
802.11n-HT20 19.5/21.7 165 5825 17.65 >0 Pass
Chain C/ChainA+B+C
802.11n-HT20 19.5/21.7 149 5745 17.64 20 Pass
802.11n-HT20 19.5/21.7 157 5785 17.68 =0 Pass
802.11n-HT20 19.5/21.7 165 5825 17.68 =0 Pass

FCC ID: SFK-WF0613A Page Number: 40 of 425




Report No.: 1311RSU00101
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802.11n-HT20 6dB Bandwidth — Chain A/ Chain A+ B
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802.11n-HT20 6dB Bandwidth — Chain B/ ChainA+B + C
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Test Mode Data Rate |Channel No.| Frequency | 6dB Bandwidth Limit Result
(Mbps) (MHz) (MHz) (MHz)

Chain A
802.11n-HT40 13.5/15 151 5755 36.46 =0 Pass
802.11n-HT40 13.5/15 159 5795 36.53 >0 Pass
Chain B
802.11n-HT40 13.5/15 151 5755 36.45 20 Pass
802.11n-HT40 13.5/15 159 5795 36.46 20 Pass
Chain C
802.11n-HT40 13.5/15 151 5755 36.47 =0 Pass
802.11n-HT40 13.5/15 159 5795 36.50 =0 Pass
Chain A/ ChainA+ B
802.11n-HT40 27/30 151 5755 36.36 >0 Pass
802.11n-HT40 27/30 159 5795 36.35 >0 Pass
Chain B/ Chain A+ B
802.11n-HT40 27/30 151 5755 36.11 20 Pass
802.11n-HT40 27/30 159 5795 36.36 =0 Pass
ChainA/ChainA+B +C
802.11n-HT40 40.5/45 151 5755 36.46 =0 Pass
802.11n-HT40 40.5/45 159 5795 36.53 =0 Pass
ChainB/ChainA+B +C
802.11n-HT40 40.5/45 151 5755 36.45 >0 Pass
802.11n-HT40 40.5/45 159 5795 36.41 20 Pass
Chain C/ChainA+B+C
802.11n-HT40 40.5/45 151 5755 36.45 =0 Pass
802.11n-HT40 40.5/45 159 5795 36.46 > Pass
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802.11n-HT40 6dB Bandwidth — Chain A/ Chain A+ B
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802.11n-HT40 6dB Bandwidth — Chain B/ ChainA+B + C
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7.3. Output Power Measurement

7.3.1. Test Limit

The maximum out power shall be less 1 Watt (30dBm).

Systems operating in the 2400-2483.5MHz band that are used exclusively for fixed, point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum peak output power of the intentional radiator is reduced by 1dB for every 3dB that the
directional gain of the antenna exceeds 6dBi.

Limit (dBm) = 30-(13-6)/3 = 27.7dBm

Systems operating in the 5725-5850MHz band that are used exclusively for fixed, point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi without any

corresponding reduction in transmitter peak output power.
7.3.2. Test Procedure Used

KDB 558074 D01v03r01 - Section 9.1.3 PKPM1 Peak Power Method (for signals with BW <
50MHz)

7.3.3. Test Setting

Method PKPM1 (Peak Power Measurement of Signals with DTS BW < 50MHz)

Peak power measurements were performed only when the EUT was transmitting at its maximum
power control level using a broadband power meter with a pulse sensor. The pulse sensor
employs a VBW = 50MHz so this method was only used for signals whose DTS bandwidth was

less than or equal to 50MHz.

7.3.4. Test Setup

Power Meter

%I‘!_{ﬁ‘m p— -
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7.3.5. Test Result of Peak Output Power

Power output test was verified over all data rates of each mode shown as below, and then

choose the maximum power output (yellow marker) for final test of each channel.

Data Rate (Mbps)
MCS Index
N1y 20MHz Bandwidth 40MHz Bandwidth
for 802.11n 802.11b|802.11g | 802.11a
800ns Gl | 400ns GI | 800ns GI | 400ns Gl

0 1 6 6 6.5 7.2 13.5 15.0
1 1 2 9 9 13.0 14.4 27.0 30.0
2 1 5.5 12 12 19.5 21.7 40.5 45.0
3 1 11 18 18 26.0 28.9 54.0 60.0
4 1 --- 24 24 39.0 43.3 81.0 90.0
5 1 --- 36 36 52.0 57.8 108.0 120.0
6 1 --- 48 48 58.5 65.0 121.5 135.0
7 1 --- 54 54 65.0 72.2 135.0 150.0
8 2 -—- --- --- 13.0 14.4 27.0 30.0
9 2 - --- -—- 26.0 28.9 54.0 60.0
10 2 --- --- --- 39.0 43.3 81.0 90.0
11 2 --- --- --- 52.0 57.8 108.0 120.0
12 2 --- --- --- 78.0 86.7 162.0 180.0
13 2 --- --- --- 104.0 115.6 216.0 240.0
14 2 --- --- --- 117.0 130.0 243.0 270.0
15 2 --- --- --- 130.0 144.0 270.0 300.0
16 3 --- --- --- 19.5 21.7 40.5 45.0
17 3 --- --- --- 39.0 43.3 81.0 90.0
18 3 --- --- --- 58.5 65.0 121.5 135.0
19 3 --- --- --- 78.0 86.7 162.0 180.0
20 3 --- --- --- 117.0 130.0 243.0 270.0
21 3 --- --- --- 156.0 173.3 324.0 360.0
22 3 --- --- --- 175.5 195.0 364.5 405.0
23 3 --- --- --- 195.0 216.7 405.0 450.0
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Output power at various data rates for Chain A:

Test Mode Bandwidth Frequency Channel Data Rate Peak Power
(MHz) (Mbps) (dBm)
1 15.40
802.11b 20 2437 6 55 15.37
11 15.35
6 24.29
802.11g 20 2437 6 24 24.20
54 2413
6.5/7.2(MCS0) 24.65
802.11n 20 2437 6 39/43.3(MCS4) 24.48

65/72.2(MCS7) 24.47

13.5/15(MCS0) 23.28

802.11n 40 2437 6 81/90(MCS4) 23.24
135/150(MCS7) 23.22

6 29.69

802.11a 20 5785 157 24 29.56
54 29.55

6.5/7.2(MCS0) 29.88

802.11n 20 5785 157 39/43.3(MCS4) 29.84

65/72.2(MCS7) 29.80

13.5/15(MCS0) 29.32

802.11n 40 5795 159 81/90(MCS4) 29.10

135/150(MCS7) 29.06
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Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result

Mode Rate No. (MHZz) Peak Peak Peak | Peak |(dBm)

(Mbps) Power | Power | Power | Power
(dBm) | (dBm) | (dBm) | (dBm)

11b 1 1 1 2412 17.05 -- - 17.05 | <27.7 | Pass
11b 1 1 6 2437 15.40 -- - 15.40 | <27.7 | Pass
11b 1 1 11 2462 15.65 -- - 15.65 | <27.7 | Pass
11b 1 1 1 2412 -- 17.40 - 17.40 | <27.7 | Pass
11b 1 1 6 2437 - 18.67 - 18.67 | <27.7 | Pass
11b 1 1 11 2462 - 18.99 -- 18.99 | <27.7 | Pass
11b 1 1 1 2412 -- -- 17.42 | 17.42 | <27.7 | Pass
11b 1 1 6 2437 - -- 19.57 | 19.57 | <27.7 | Pass
11b 1 1 11 2462 -- -- 19.96 | 19.96 | <27.7 | Pass
11g 1 6 1 2412 23.87 -- - 23.87 | <27.7 | Pass
11g 1 6 6 2437 24.29 -- -- 24.29 | <27.7 | Pass
11g 1 6 11 2462 23.22 -- - 23.22 | <27.7 | Pass
11g 1 6 1 2412 - 22.75 - 22.75 | <27.7 | Pass
11g 1 6 6 2437 - 22.07 -- 22.07 | <27.7 | Pass
11g 1 6 11 2462 - 20.68 -- 20.68 | <27.7 | Pass
11g 1 6 1 2412 -- -- 22.02 | 22.02 | <27.7 | Pass
11g 1 6 6 2437 -- -- 23.29 | 23.29 | <27.7 | Pass
11g 1 6 11 2462 -- -- 20.54 | 20.54 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 24 .42 -- - 2442 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 24.65 - -- 24.65 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 23.26 - - 23.26 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 - 19.67 - 19.67 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 -- 20.20 - 20.20 |=27.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 -- 19.62 - 19.62 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 -- -- 21.09 | 21.09 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 -- -- 22.20 | 22.20 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 -- -- 21.63 | 21.63 | <27.7 | Pass
11n-HT20| 2 | 13/14.4 1 2412 21.43 20.39 -- 23.95 | 27.7 | Pass
11n-HT20| 2 | 13/14.4 6 2437 21.02 20.47 -- 23.76 | <27.7 | Pass
11n-HT20| 2 | 13/14.4 11 2462 20.12 19.68 -- 22.92 | <27.7 | Pass
11n-HT20[ 3 [19.5/21.7 1 2412 19.97 18.59 | 19.10 | 24.03 | <27.7 | Pass
11n-HT20[ 3 [19.5/21.7 6 2437 19.20 18.70 | 19.71 | 23.99 | <27.7 | Pass
11n-HT20[ 3 [19.5/21.7| 11 2462 17.25 16.57 | 17.05 | 21.74 | <27.7 | Pass
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Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result
Mode Rate No. (MHZz) Peak Peak Peak | Peak |(dBm)

(Mbps) Power | Power | Power | Power

(dBm) | (dBm) | (dBm) | (dBm)
11n-HT40[ 1 13.5/15 3 2422 23.47 -- -- 23.47 | <27.7 | Pass
11n-HT40[ 1 13.5/15 6 2437 23.28 -- - 23.28 | <27.7 | Pass
11n-HT40| 1 13.5/15 9 2452 19.87 -- - 19.87 | <27.7 | Pass
11n-HT40| 1 13.5/15 3 2422 -- 19.01 -- 19.01 | <27.7 | Pass
11n-HT40| 1 13.5/15 6 2437 - 19.56 - 19.56 | <27.7 | Pass
11n-HT40| 1 13.5/15 9 2452 - 19.29 - 19.29 | <27.7 | Pass
11n-HT40| 1 13.5/15 3 2422 -- -- 19.73 | 19.73 | <27.7 | Pass
11n-HT40| 1 13.5/15 6 2437 - - 20.41 | 20.41 | <27.7 | Pass
11n-HT40[ 1 13.5/15 9 2452 -- -- 19.95 | 19.95 | <27.7 | Pass
11n-HT40| 2 27/30 3 2422 19.52 17.54 -- 21.65 | <27.7 | Pass
11n-HT40| 2 27/30 6 2437 18.95 17.83 -- 21.44 | <27.7 | Pass
11n-HT40| 2 27/30 9 2452 17.84 17.61 -- 20.74 | <27.7 | Pass
11n-HT40| 3 | 40.5/45 3 2422 13.73 11.42 13.01 | 17.59 | <27.7 | Pass
11n-HT40| 3 | 40.5/45 6 2437 14.63 1412 | 14.96 | 19.35 | <27.7 | Pass
11n-HT40| 3 | 40.5/45 9 2452 15.37 14.24 | 14.38 | 19.46 | <27.7 | Pass
Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result

Mode Rate No. (MHZz) Peak Peak Peak | Peak |(dBm)

(Mbps) Power | Power | Power | Power

(dBm) | (dBm) | (dBm) | (dBm)
11a 1 6 149 5745 29.60 - -- 29.60 | <30 | Pass
11a 1 6 157 5785 29.69 - -- 29.69 | <30 | Pass
11a 1 6 165 5825 29.23 - - 29.23 | <30 | Pass
11a 1 6 149 5745 - 28.05 - 28.05 | <30 | Pass
11a 1 6 157 5785 -- 29.28 - 29.28 | <30 | Pass
11a 1 6 165 5825 -- 28.11 - 28.11 | <30 | Pass
11a 1 6 149 5745 -- -- 26.95 | 26.95 | <30 | Pass
11a 1 6 157 5785 -- -- 27.75 | 27.75 | <30 | Pass
11a 1 6 165 5825 - -- 27.02 | 27.02 | <30 | Pass
11n-HT20| 1 6.5/7.2 149 5745 29.16 - - 29.16 | <30 | Pass
11n-HT20| 1 6.5/7.2 157 5785 29.88 - -- 29.88 | <30 | Pass
11n-HT20| 1 6.5/7.2 165 5825 29.82 -- - 29.82 | <30 | Pass
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Test N1 Data |Channel |[Frequency| Chain A | Chain B |Chain C| Total | Limit | Result
Mode Rate No. (MHZz) Peak Peak Peak | Peak |(dBm)
(Mbps) Power | Power | Power | Power
(dBm) | (dBm) | (dBm) | (dBm)
11n-HT20| 1 6.5/7.2 149 5745 - 27.82 - 27.82 | <30 | Pass
11n-HT20| 1 6.5/7.2 157 5785 -- 29.16 -- 29.16 | <30 | Pass
11n-HT20( 1 6.5/7.2 165 5825 - 27.98 -- 27.98 | <30 | Pass
11n-HT20 1 6.5/7.2 149 5745 - - 26.99 | 26.99 | <30 | Pass
11n-HT20| 1 6.5/7.2 157 5785 - - 27.67 | 27.67 | <30 | Pass
11n-HT20| 1 6.5/7.2 165 5825 - - 26.92 | 26.92 | <30 | Pass
11n-HT20[ 2 | 13/14.4 149 5745 26.58 25.24 -- 28.97 | <30 | Pass
11n-HT20[ 2 | 13/14.4 157 5785 26.13 25.41 -- 28.80 | =30 | Pass
11n-HT20[ 2 | 13/14.4 165 5825 26.16 25.61 - 28.90 | =30 | Pass
11n-HT20[ 3 |19.5/21.7| 149 5745 2465 | 23.60 | 2212 | 28.35 | <30 | Pass
1Mn-HT20[ 3 |19.5/21.7| 157 5785 24.70 24.07 | 22.30 | 28.57 | <30 | Pass
1Mn-HT20[ 3 |19.5/21.7| 165 5825 24.92 23.54 | 22.07 | 28.44 | <30 | Pass
11n-HT40( 1 13.5/15 151 5755 29.32 - -- 29.32 | <30 | Pass
11n-HT40[ 1 13.5/15 159 5795 29.90 - -- 29.90 | =30 | Pass
11n-HT40( 1 13.5/15 151 5755 -- 28.42 -- 28.42 | <30 | Pass
11n-HT40( 1 13.5/15 159 5795 - 29.85 -- 29.85 | <30 | Pass
11n-HT40( 1 13.5/15 151 5755 - - 26.42 | 26.42 | <30 | Pass
11n-HT40( 1 13.5/15 159 5795 - - 27.39 | 27.39 | <30 | Pass
11n-HT40[ 2 27/30 151 5755 25.42 24.34 - 27.92 | <30 | Pass
11n-HT40{ 2 27/30 159 5795 26.02 25.67 - 28.86 | <30 | Pass
11n-HT40{ 3 | 40.5/45 151 5755 24.90 23.71 22.69 | 28.63 | <30 | Pass
11n-HT40| 3 | 40.5/45 159 5795 25.15 2417 | 22.63 | 28.87 | <30 | Pass
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7.3.6. Test Result of Average Output Power (Reporting Only)

Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result

Mode Rate No. (MHz) |[Average | Average |Average|Average| (dBm)

(Mbps) Power | Power | Power | Power
(dBm) | (dBm) | (dBm) | (dBm)

11b 1 1 1 2412 14.60 -- - 14.60 | <27.7 | Pass
11b 1 1 6 2437 12.85 -- - 12.85 | <27.7 | Pass
11b 1 1 11 2462 13.09 -- - 13.09 | <27.7 | Pass
11b 1 1 1 2412 -- 15.14 - 15.14 | <27.7 | Pass
11b 1 1 6 2437 -- 16.11 -- 16.11 | <27.7 | Pass
11b 1 1 11 2462 -- 16.67 - 16.67 | <27.7 | Pass
11b 1 1 1 2412 -- -- 15.01 | 15.01 | <27.7 | Pass
11b 1 1 6 2437 -- -- 17.24 | 17.24 | <27.7 | Pass
11b 1 1 11 2462 -- -- 1764 | 17.64 | <27.7 | Pass
11g 1 6 1 2412 14.53 -- -- 14.53 | <27.7 | Pass
11g 1 6 6 2437 14.97 -- -- 14.97 | <27.7 | Pass
11g 1 6 11 2462 13.80 - -- 13.80 | =27.7 | Pass
11g 1 6 1 2412 -- 13.85 -- 13.85 | <27.7 | Pass
11g 1 6 6 2437 -- 14.26 -- 14.26 | <27.7 | Pass
11g 1 6 11 2462 -- 12.84 -- 12.84 | <27.7 | Pass
11g 1 6 1 2412 -- -- 1442 | 14.42 | <27.7 | Pass
11g 1 6 6 2437 -- -- 15.58 | 15.58 | <27.7 | Pass
11g 1 6 11 2462 -- -- 12.93 | 12.93 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 15.04 -- - 15.04 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 15.18 - -- 15.18 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 13.93 - -- 13.93 | =27.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 -- 11.84 -- 11.84 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 -- 12.20 -- 12.20 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 -- 11.73 - 11.73 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 -- -- 13.32 | 13.32 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 -- -- 14.49 | 14.49 | <27.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 -- -- 13.91 | 13.91 | <27.7 | Pass
11n-HT20| 2 | 13/14.4 1 2412 11.92 10.68 -- 14.35 | <27.7 | Pass
11n-HT20| 2 | 13/14.4 6 2437 11.52 10.85 - 14.21 | <27.7 | Pass
11n-HT20| 2 | 13/14.4 11 2462 10.65 9.98 - 13.34 | <27.7 | Pass
11n-HT20[ 3 [19.5/21.7 1 2412 10.63 9.28 9.75 14.69 | <27.7 | Pass
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Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result
Mode Rate No. (MHz) |[Average | Average |Average|Average| (dBm)

(Mbps) Power | Power | Power | Power

(dBm) | (dBm) | (dBm) | (dBm)
11n-HT20[ 3 [19.5/21.7 6 2437 9.98 9.38 10.46 | 14.73 | <27.7 | Pass
11n-HT20[ 3 [19.5/21.7 11 2462 7.95 7.16 7.68 12.38 | =27.7 | Pass
11n-HT40| 1 13.5/15 3 2422 14.09 -- -- 14.09 | <27.7 | Pass
11n-HT40[ 1 13.5/15 6 2437 13.92 -- -- 13.92 | <27.7 | Pass
11n-HT40| 1 13.5/15 9 2452 10.56 - -- 10.56 | =<27.7 | Pass
11n-HT40| 1 13.5/15 3 2422 - 11.08 -- 11.08 | <27.7 | Pass
11n-HT40| 1 13.5/15 6 2437 -- 11.59 -- 11.59 | <27.7 | Pass
11n-HT40| 1 13.5/15 9 2452 -- 11.32 -- 11.32 | <27.7 | Pass
11n-HT40[ 1 13.5/15 3 2422 -- -- 11.84 | 11.84 | <27.7 | Pass
11n-HT40[ 1 13.5/15 6 2437 -- -- 12.48 | 12.48 | <27.7 | Pass
11n-HT40[ 1 13.5/15 9 2452 -- -- 12.05 | 12.05 | <27.7 | Pass
11n-HT40| 2 27/30 3 2422 10.18 8.09 -- 12.27 | <27.7 | Pass
11n-HT40| 2 27/30 6 2437 9.60 8.35 -- 12.03 | =27.7 | Pass
11n-HT40| 2 27/30 9 2452 8.43 8.17 - 11.31 | 27.7 | Pass
11n-HT40| 3 | 40.5/45 3 2422 4.37 2.83 3.71 8.45 | <27.7 | Pass
11n-HT40| 3 | 40.5/45 6 2437 5.18 4.73 5.73 10.00 | =27.7 | Pass
11n-HT40| 3 | 40.5/45 9 2452 5.94 4.85 4.99 10.06 |=27.7 | Pass
Test N1x Data |Channel [Frequency| Chain A | Chain B |Chain C| Total | Limit | Result

Mode Rate No. (MHz) |[Average | Average |Average|Average| (dBm)

(Mbps) Power | Power | Power | Power

(dBm) | (dBm) | (dBm) | (dBm)
11a 1 6 149 5745 19.98 -- -- 19.98 | <30 | Pass
11a 1 6 157 5785 19.85 -- -- 19.85 | <30 | Pass
11a 1 6 165 5825 19.04 -- -- 19.04 | <30 | Pass
11a 1 6 149 5745 -- 18.44 -- 18.44 | <30 | Pass
11a 1 6 157 5785 -- 19.76 - 19.76 | <30 | Pass
11a 1 6 165 5825 -- 18.54 - 18.54 | <30 | Pass
11a 1 6 149 5745 - -- 1714 | 1714 | <30 | Pass
11a 1 6 157 5785 - -- 18.19 | 18.19 | <30 | Pass
11a 1 6 165 5825 -- -- 17.25 | 17.25 | <30 | Pass
11n-HT20| 1 6.5/7.2 149 5745 19.44 -- - 19.44 | <30 | Pass
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Test N1 Data |Channel |[Frequency| Chain A | Chain B |Chain C| Total | Limit | Result
Mode Rate No. (MHz) |[Average | Average |Average|Average| (dBm)
(Mbps) Power | Power | Power | Power
(dBm) | (dBm) | (dBm) | (dBm)

11n-HT20| 1 6.5/7.2 157 5785 19.84 -- -- 19.84 | <30 | Pass
11n-HT20| 1 6.5/7.2 165 5825 19.80 - -- 19.80 | <30 | Pass
11n-HT20( 1 6.5/7.2 149 5745 - 18.12 -- 18.12 | <30 | Pass
11n-HT20| 1 6.5/7.2 157 5785 - 19.37 -- 19.37 | <30 | Pass
11n-HT20| 1 6.5/7.2 165 5825 - 18.32 -- 18.32 | <30 | Pass
11n-HT20| 1 6.5/7.2 149 5745 - - 17.06 | 17.06 | <30 | Pass
11n-HT20| 1 6.5/7.2 157 5785 - - 18.10 | 18.10 | <30 | Pass
11n-HT20| 1 6.5/7.2 165 5825 - - 1717 | 1717 | <30 | Pass
11n-HT20| 2 | 13/14.4 149 5745 16.22 15.4 -- 18.84 | <30 | Pass
11n-HT20| 2 | 13/14.4 157 5785 16.10 15.49 -- 18.82 | <30 | Pass
1Mn-HT20{ 2 | 13/14.4 165 5825 16.08 15.21 -- 18.68 | <30 | Pass
1Mn-HT20[ 3 |19.5/21.7| 149 5745 14.90 13.56 | 1210 | 18.44 | <30 | Pass
11n-HT20[ 3 |19.5/21.7| 157 5785 14.86 1463 | 12.32 | 18.85 | <30 | Pass
11n-HT20[ 3 |19.5/21.7| 165 5825 14.54 13.41 12.32 | 18.29 | <30 | Pass
11n-HT40[ 1 13.5/15 151 5755 19.67 - -- 19.67 | <30 | Pass
11n-HT40[ 1 13.5/15 159 5795 19.77 -- -- 19.77 | <30 | Pass
11n-HT40[ 1 13.5/15 151 5755 -- 18.64 -- 18.64 | <30 | Pass
11n-HT40( 1 13.5/15 159 5795 - 19.88 -- 19.88 | <30 | Pass
11n-HT40( 1 13.5/15 151 5755 - - 16.96 | 16.96 | <30 | Pass
11n-HT40( 1 13.5/15 159 5795 - - 18.40 | 18.40 | <30 | Pass
11n-HT40{ 2 27/30 151 5755 15.46 14.56 - 18.04 | <30 | Pass
11n-HT40| 2 27/30 159 5795 16.19 15.89 -- 19.05 | =30 | Pass
11n-HT40| 3 | 40.5/45 151 5755 15.03 13.60 | 12.50 | 18.61 | <30 | Pass
11n-HT40| 3 | 40.5/45 159 5795 15.06 1415 | 12.71 | 18.85 | <30 | Pass
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7.4. Power Spectral Density Measurement
7.41. Test Limit
The maximum permissible power spectral density is 8 dBm in any 3 kHz band.
Systems operating in the 2400-2483.5MHz band that are used exclusively for fixed, point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum peak output power of the intentional radiator is reduced by 1dB for every 3dB that the
directional gain of the antenna exceeds 6dBi.

Limit (dBm/3kHz) = 8-(13-6)/3 = 5.7dBm/3kHz

7.4.2. Test Procedure Used

KDB 558074 D01v03r01 - Section 10.2 Method PKPSD
7.4.3. Test Setting

1. Analyzer was set to the center frequency of the DTS channel under investigation

. Span = 1.5 times the DTS channel bandwidth
. RBW = 100kHz
. VBW = 300kHz

. Detector = peak
. Sweep time = auto couple

. Trace mode = max hold

0o N oo o A~ WD

. Trace was allowed to stabilize

7.4.4. Test Setup

Spectrum Analyzer

ARerunitor EUT
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7.4.5. Test Result

Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result
Mode Rate No. (MHz) PSD PSD PSD PSD ((dBm/
(Mbps) (dBm) | (dBm) | (dBm) | (dBm) | 3kHz)
11b 1 1 1 2412 -8.257 - -- -8.257 | <5.7 | Pass
11b 1 1 6 2437 -10.705 - -- -10.705| <5.7 | Pass
11b 1 1 11 2462 -9.377 - - -9.377 | <5.7 | Pass
11b 1 1 1 2412 - -7.272 -- -7.272 | <5.7 | Pass
11b 1 1 6 2437 -- -6.041 - -6.041 | <5.7 | Pass
11b 1 1 11 2462 -- -5.881 - -5.881 | <5.7 | Pass
11b 1 1 1 2412 - - -7.997 | -7.997 | <5.7 | Pass
11b 1 1 6 2437 -- -- -6.555 | -6.555 | <5.7 | Pass
11b 1 1 11 2462 - - -4.461 | -4.461 | <5.7 | Pass
11g 1 6 1 2412 -10.914 - - -10.914| <5.7 | Pass
11g 1 6 6 2437 -10.258 - - -10.258| <5.7 | Pass
11g 1 6 11 2462 -10.612 -- - -10.612| <5.7 | Pass
11g 1 6 1 2412 -- -10.440 -- -10.440| <5.7 | Pass
11g 1 6 6 2437 - -19.433 - -19.433| <5.7 | Pass
11g 1 6 11 2462 -- -11.426 - -11.426 | <5.7 | Pass
11g 1 6 1 2412 - - -6.164 | -6.164 | <5.7 | Pass
11g 1 6 6 2437 - - -4.661 | -4.661 | <5.7 | Pass
11g 1 6 11 2462 - - -12.181(-12.181| <5.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 -10.442 -- - -10.442| <5.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 -10.453 - -- -10.453| <5.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 -10.347 -- - -10.347| <5.7 | Pass
11n-HT20| 1 6.5/7.2 1 2412 -- -12.571 - -12.571| <5.7 | Pass
11n-HT20| 1 6.5/7.2 6 2437 - -12.585 -- -12.585| <5.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 - -13.409 - -13.409| <5.7 | Pass
11n-HT20( 1 6.5/7.2 1 2412 - - -10.868 [-10.868 | <5.7 | Pass
11n-HT20( 1 6.5/7.2 6 2437 - - -9.815 | -9.815 | <5.7 | Pass
11n-HT20| 1 6.5/7.2 11 2462 -- -- -10.737 |-10.737| <5.7 | Pass
11n-HT20| 2 | 13/14.4 1 2412 -12.589 | -14.577 - -10.460| <5.7 | Pass
11n-HT20| 2 | 13/14.4 6 2437 -10.780 | -13.948 - -9.071 | <5.7 | Pass
11n-HT20| 2 | 13/14.4 11 2462 -12.969 | -15.182 - -10.926| <5.7 | Pass
11n-HT20{ 3 |19.5/21.7 1 2412 -14.188 | -16.185 |-13.671| -9.782 | <5.7 | Pass
11n-HT20{ 3 |19.5/21.7 6 2437 -14.579 | -15.686 |-15.208 |-10.363 | <5.7 | Pass
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Test N1y Data |Channel|Frequency| Chain A | Chain B [Chain C| Total | Limit | Result
Mode Rate No. (MHz) PSD PSD PSD PSD ((dBm/3
(Mbps) (dBm) | (dBm) | (dBm) | (dBm) | kHz)
11n-HT20{ 3 |19.5/21.7| 11 2462 -14.008 | -16.838 |-16.960|-10.937 | <5.7 | Pass
11n-HT40( 1 13.5/15 3 2422 -14.252 - - -14.252| <5.7 | Pass
11n-HT40( 1 13.5/15 6 2437 -14.056 - - -14.056| <5.7 | Pass
11n-HT40| 1 13.5/15 9 2452 -16.825 - -- -16.825| <5.7 | Pass
11n-HT40| 1 13.5/15 3 2422 -- -16.924 - -16.924| <5.7 | Pass
11n-HT40| 1 13.5/15 6 2437 -- -17.111 -- -17.111 | <5.7 | Pass
11n-HT40| 1 13.5/15 9 2452 - -16.189 - -16.189| <5.7 | Pass
11n-HT40( 1 13.5/15 3 2422 - - -16.000 (-16.000| <5.7 | Pass
11n-HT40( 1 13.5/15 6 2437 - - -15.588 [-15.588 | <5.7 | Pass
11n-HT40( 1 13.5/15 9 2452 - - -16.205 (-16.205| <5.7 | Pass
11n-HT40[ 2 27/30 3 2422 -17.731 | -20.315 -- -15.823| <5.7 | Pass
11n-HT40| 2 27/30 6 2437 -18.037 | -18.408 -- -15.208| <5.7 | Pass
11n-HT40| 2 27/30 9 2452 -19.061 | -19.784 - -16.397| <5.7 | Pass
11n-HT40| 3 | 40.5/45 3 2422 -22.323 | -24.347 |-23.206 |-18.443| <5.7 | Pass
11n-HT40| 3 | 40.5/45 6 2437 -21.093 | -22.454 |-21.184 |-16.763 | <5.7 | Pass
11n-HT40{ 3 | 40.5/45 9 2452 -22.461 | -22.847 |-20.948 |-17.234| <5.7 | Pass
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802.11b PSD - Chain A

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Covbed 141T000 GHe
=ies B 10 0HT

Covied TAIFO00 GHE
=Red B U LML

Bpan 16 53 MHi

FVE 10 kHE Bweep 1048 (1900 pia)

Bpan 16 53 MHi

FVE 10 kHE Bweep 1048 (1900 pia)

Covlid TANION0 GHE
wies BW 18 nHr

Epan 1050 MH:

FVE 10 kHE Bweep 1048 (1900 pia)

802.11b PSD - Chain B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

L
ir

Covlid T413000 GHE

miles BW 18 nHr

Bpan 1050 M
Bweep 1048 (1900 pia)

Covlid TAIM000 GHE
wies BW 38 nHr

YR 10 kHe

FROETT I | S [ P
g AN o b M el

¢

Bpan 1050 M

FVE 10 kHE Bweep 1048 (1900 pia)
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Channel 11 (2462MHz)

Conbed 1ABID00 GHE Bpan 1050 M
sles BW 10 MM FVE 10 kHE Bweep 1048 (1900 pia)

802.11b PSD - Chain C

Channel 01 (2412MHz) Channel 06 (2437MHz)

ok,
Y \
’-H; .II
P ;

Covbed 413000 GHE Bpan 1050 M Coevled 1437000 GHz Bpan 1050 M
Eles BW 18 0HT FVE 10 kHE Bweep 1048 (1900 pia) Eles B 18 MM FVE 10 kHE Bweep 1048 (1900 pia)

Conbed 1ABID00 GHE Bpan 1050 M
sles BW 10 MM FVE 10 kHE Bweep 1048 (1900 pia)
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802.11g PSD - Chain A

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Covled LATION GHE

wies B 18 nHr YR 10 kHe

B 1% 50 MHY
Bweep 180 & (1901 pia)

Covbed TAIFOD Grp
=Red B U uHr

Bpan 7550 b

FVE 10 kHE Bweep 180 & (1901 pia)

Channel 11 (2462MHz)

Covlid TANI00 GHF

wies B 18 nHr YR 10 kHe

Bpan 7350 M
Bweep 180 & (1901 pia)

802.11g PSD - Chain B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Comlid T41300 GHE
wies B 18 nHr

YR 10 kHe

Bpan 7350 M
Bweep 180 & (1901 pia)

Conld TAI700 GHE
wies B 38 nHr

Bpan 33 50 MH:

FVE 10 kHE Bweep 180 & (1901 pia)
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Channel 11 (2462MHz)

Covilind T 40700 GHEF
wies B 18 nHr

Bpan 33 50 MH:
Bwreef 180 & (1900 pia)

FVEW 10 kH2

802.11g PSD - Chain C

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Covilind 141300 GHF
wies B 18 nHr

Bpan 7350 M
Bweep 180 & (1901 pia)

FVEW 10 kH2

Covilind 243700 GHEF
wies B 38 nHr

Bpan 7350 M

FVEW 10 kH2 Bwreef 180 & (1900 pia)

Channel 11 (2462MHz)

Covilind T 40700 GHF
wies B 18 nHr

Bpan 7350 M
Bweep 180 & (1901 pia)

FVEW 10 kH2
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802.11n-HT20 PSD - Chain A

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Covilae 141300 Gy Bpan J7 00 MH:
Eles B 18 0HE FVE 10 kHE Sweep 113 5 (1901 pia)

Covilae TAI700 Gy Bpan J7 00 MH:
Sfes B 18 MM FVE 10 kHE Sweep 113 5 (1901 pia)

Channel 11 (2462MHz)

Conled 1ABI0N GHE Bpan 1700 M
sles B 10 NHE FVE 10 kHE Bweep 113 & (1901 pis)

802.11n-HT20 PSD - Chain B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

3 I. .u. I. "u -II '.|I| 1 I-|.|' II|II n I. rJ." l.“"l

1

Conbar 141700 GHE Bpan 3700 M
Eles BW 18 0HE FVE 10 kHE Sweep 113 5 (1901 pia)

Conled 143700 GrE Bpan 3700 M
Sfes B 18 MM FVE 10 kHE Sweep 113 5 (1901 pia)
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Channel 11 (2462MHz)

Covilind T 46700 GHY Bpan 37 09 MH:
wies B 18 nHr FVEW 10 kH2 Bwreef 1D & (1900 pia)

802.11n-HT20 PSD - Chain C

Channel 01 (2412MHz) Channel 06 (2437MHz)

L0 tad N KU Tl A Ghd

Covilind 141300 GHF Bpan 37 09 MH: Covilind 243700 GHEF Bpan 37 09 MH:
wies B 18 nHr FVEW 10 kH2 Bwreef 1D & (1900 pia) wies B 38 nHr FVEW 10 kH2 Bwreef 1D & (1900 pia)

Channel 11 (2462MHz)

Covilind T 40700 GHF Bpan 37 09 MH:
wies B 18 nHr FVEW 10 kH2 Bwreef 1D & (1900 pia)
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802.11n-HT20 PSD - Chain A/ Chain A+ B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Covilae 141300 Gy Bpan J7 00 MH:
sles B 18 0HE FVE 10 kHE Sweep 113 5 (1901 pia)
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sles B 18 NHE FVE 10 kHE Sweep 113 5 (1901 pia)

Channel 11 (2462MHz)

Conled 1AGI0N GHE Bpan 3700 M
sles B 10 NHE FVE 10 kHE Sweep 113 5 (1901 pia)

802.11n-HT20 PSD - Chain B/ Chain A+ B

Channel 01 (2412MHz)

Channel 06 (2437MHz)

Comlid T41300 GHE Bpan 37 09 MH:

Covlid TA3700 GHE Bpan 37 09 MH:

sles B 18 0HE FVE 10 kHE Sweep 113 5 (1901 pia)

sles B 18 NHE FVE 10 kHE Bweep 113 5 (1901 pia)

FCC ID: SFK-WF0613A

Page Number: 69 of 425




Report No.: 1311RSU00101

Channel 11 (2462MHz)
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Covilind T 40700 GHEF
wies B 18 nHr FVEW 10 kH2

Bpan 3700 M
Sweep 113 5 (1901 pia)

802.11n-HT20 PSD - Chain A/ ChainA+B +C
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Channel 06 (2437MHz)
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802.11n-HT20 PSD - Chain B/ ChainA+B +C

Channel 01 (2412MHz)

Channel 06 (2437MHz)
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802.11n-HT20 PSD - Chain C/ChainA+B +C

Channel 01 (2412MHz)
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Sweep 113 5 (1901 pia)
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Channel 11 (2462MHz)

Covilind T 46300 GHE
wies B 18 nHr

Bpan 37 09 MH:
FVEW 10 kH2 Bwreef 1D & (1900 pia)

802.11n-HT40 PSD - Chain A

Channel 03 (2422MHz)

Channel 06 (2437MHz)
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|
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802.11n-HT40 PSD - Chain B

Channel 03 (2422MHz)

Channel 06 (2437MHz)

Marbad 1 7 43T11BDDS000 O
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Sles B 18 MM FVE 10 kHE Sweep .03 & (1900 pia)
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sles B 10 NHE FVE 10 kHE Sweep .03 & (1900 pia)

802.11n-HT40 PSD - Chain C

Channel 03 (2422MHz)

Channel 06 (2437MHz)

Conlid TA7100 GHE Bpan 33 50 MH:

Conlid TA3700 GHE Bpan 33 50 MH:

Sles B 18 MM FVE 10 kHE Sweep .03 & (1900 pia)

Sfes B 18 MM FVE 10 kHE Sweep .03 & (1900 pia)
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Channel 09 (2452MHz)

Coviland 143200 GHF Bpan 33 50 MH:
wies B 18 nHr FVEW 10 kH2 Bweep S03 & (1900 pia)

802.11n-HT40 PSD - Chain A/ ChainA+B
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Channel 09 (2452MHz)
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sies BW 18 nHr FVEW 10 kH2 Bweep S03 & (1900 pia)
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802.11n-HT40 PSD - Chain B/ Chain A + B

Channel 03 (2422MHz)

Channel 06 (2437MHz)

Marbad 1 7.4 123500000 O

Covbed TATI0N Grp
=ied B 18 RHL

i
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FVE 10 kHE Sweep .03 & (1900 pia)
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Channel 09 (2452MHz)

Covlid T45300 GHF
sies BW 18 nHr

Bpan 5350 M
FVE 10 kHE Sweep .03 & (1900 pia)

802.11n-HT40 PSD - Chain A/ ChainA+B +C

Channel 03 (2422MHz)

Channel 06 (2437MHz)

Conlid TAT100 GHE

wies B 18 nHr

Bpan 5350 M
FVE 10 kHE Sweep .03 & (1900 pia)

Conled 143700 GrE Bpan 5350 Mz
sles B 18 NHE FVE 10 kHE Sweep 503 & (1900 pia)
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Channel 09 (2452MHz)

Covilind 143200 GHF Bpan 33 50 MH:
sies BW 18 nHr FVEW 10 kH2 Bweep S03 & (1900 pia)

802.11n-HT40 PSD - Chain B/ ChainA+B +C

Channel 03 (2422MHz) Channel 06 (2437MHz)

Covilind 247300 GHF Bpan 33 50 MH: Covilind 243700 GHEF Bpan 33 50 MH:
wies B 18 nHr FVEW 10 kH2 Bweep S03 & (1900 pia) wies B 38 nHr FVEW 10 kH2 Bweep S03 & (1900 pia)

Channel 09 (2452MHz)

Coviland 243200 GHF Bpan 33 50 MH:
sies BW 18 nHr FVEW 10 kH2 Bweep S03 & (1900 pia)
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802.11n-HT40 PSD - Chain C/ ChainA+B + C

Channel 03 (2422MHz) Channel 06 (2437MHz)

Covilad T4 7300 GHr Bpan 5350 b Covilad TAI0 GHE
s BW 10 aHr FVEW 10 kH2 Bweep S03 & (1900 pia) s BW 18 aMr FVEW 10 kH2 Bweep S03 & (1900 pia)

Channel 09 (2452MHz)

Covilind 143200 GHF Bpan 33 50 MH:
s BW 10 aMr FVEW 10 kH2 Bweep S03 & (1900 pia)
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Test N1y Data |Channel|Frequency| Chain A | Chain B |Chain C| Total | Limit [ Result
Mode Rate No. (MHz) PSD PSD PSD PSD ((dBm/3
(Mbps) (dBm) | (dBm) | (dBm) | (dBm) | kHz)
11a 1 6 149 5745 -4.583 -- -- -4583 | <8 | Pass
11a 1 6 157 5785 -4.433 -- -- -4433 | <8 | Pass
11a 1 6 165 5825 -5.060 -- -- -5.060 | <8 | Pass
11a 1 6 149 5745 - -6.218 - -6.218 | <8 | Pass
11a 1 6 157 5785 - -5.469 - -5469 | <8 | Pass
11a 1 6 165 5825 - -6.602 -- -6.602 | <8 | Pass
11a 1 6 149 5745 - - -7.944 | -7.944 | <8 | Pass
11a 1 6 157 5785 - - -6.717 | -6.717 | <8 | Pass
11a 1 6 165 5825 - -- -7.717 | -7.717 | <8 | Pass
11n-HT20| 1 6.5/7.2 149 5745 -4.649 -- -- -4649 | <8 | Pass
11n-HT20| 1 6.5/7.2 157 5785 -4.458 -- -- -4.458 | <8 | Pass
11n-HT20| 1 6.5/7.2 165 5825 -5.324 -- -- -5.324 | <8 | Pass
11n-HT20| 1 6.5/7.2 149 5745 -- -7.002 -- -7.002 | <8 | Pass
11n-HT20| 1 6.5/7.2 157 5785 -- -4.748 -- -4.748 | <8 | Pass
11n-HT20| 1 6.5/7.2 165 5825 - -6.200 - -6.200 | <8 | Pass
11n-HT20| 1 6.5/7.2 149 5745 - -- -7.573 | -7.573 | <8 | Pass
11n-HT20| 1 6.5/7.2 157 5785 - -- -6.671 | -6.671 <8 | Pass
11n-HT20| 1 6.5/7.2 165 5825 - -- -8.320 | -8.320 | <8 | Pass
11n-HT20| 2 | 13/14.4 149 5745 -6.936 | -9.313 -- -4954 | <8 | Pass
11n-HT20| 2 | 13/14.4 157 5785 -7.095 | -8.257 - -4.627 | <8 | Pass
11n-HT20| 2 | 13/14.4 165 5825 -7.597 | -7.990 - -4.779 | <8 | Pass
11n-HT20| 3 [19.5/21.7| 149 5745 -9.573 | -12.300 (-13.213| -6.637 | <8 | Pass
11n-HT20| 3 [19.5/21.7| 157 5785 -90.668 | -11.826 (-13.674| -6.645 | <8 | Pass
11n-HT20| 3 [19.5/21.7| 165 5825 -10.621 | -12.007 |[-13.415| -7.095 | <8 | Pass
11n-HT40| 1 13.5/15 151 5755 -9.340 -- -- -9.340 | <8 | Pass
11n-HT40| 1 13.5/15 159 5795 -9.157 -- -- -9.157 | <8 | Pass
11n-HT40| 1 13.5/15 151 5755 - -10.175 - -10.175| <8 | Pass
11n-HT40| 1 13.5/15 159 5795 - -8.798 - -8.798 | <8 | Pass
11n-HT40| 1 13.5/15 151 5755 - -- -11.445|-11.445| <8 | Pass
11n-HT40| 1 13.5/15 159 5795 - -- -7.868 | -7.868 | <8 | Pass
11n-HT40[ 2 27/30 151 5755 -11.615 | -13.623 - -9.494 | <8 | Pass
11n-HT40[ 2 27/30 159 5795 -10.220 | -11.495 - -7.801 <8 | Pass
11n-HT40| 3 | 40.5/45 151 5755 -13.354 | -14.465 |-17.110| -9.939 | <8 | Pass
11n-HT40| 3 | 40.5/45 151 5755 -12.817 | -14.491 |-15.340| -9.315 | <8 | Pass
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802.11a PSD - Chain A

Channel 149 (5745MHz)

Channel 157 (5785MHz)
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Rl 1000 a8

Covilae 574500 Sy Bpan 15 50 MH Covitad 5. FRION G Ep‘.! 15,50 MHY
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802.11a PSD - Chain B
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Channel 165 (5825MHz)

Covilend 3 02500 GHF
wies B 38 nHr

Bpan 1550 MH:
Bwreef T80 & (1900 piaj)

FVEW 10 kH2

802.11a PSD - Chain C
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802.11n-HT20 PSD - Chain A

Channel 149 (5745MHz)

Channel 157 (5785MHz)
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Channel 165 (5825MHz)

Covilend 3 02500 GHF
wies B 38 nHr FVEW 10 kH2

802.11n-HT20 PSD - Chain C
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802.11n-HT20 PSD - Chain A/ Chain A+ B

Channel 149 (5745MHz) Channel 157 (5785MHz)
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Channel 165 (5825MHz)
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802.11n-HT20 PSD - Chain A/ ChainA+B +C

Channel 149 (5745MHz)

Channel 157 (5785MHz)
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wies B 18 nHr FVEW 10 kH2 Bweef A & (1900 piaj)
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802.11n-HT20 PSD - Chain B/ ChainA+B +C

Channel 149 (5745MHz) Channel 157 (5785MHz)

Covilae 574500 Sy Bpan 17 00 MH Covitad 5. FRION G Bpan 17 00 MH
Eles BY 18 MM FVE 10 kHE SBweep L1 8 (1901 pia) sles B 18 NHE FVE 10 kHE SBweep L1 8 (1901 pia)

Channel 165 (5825MHz)
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802.11n-HT20 PSD - Chain C/ChainA+B +C
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Channel 165 (5825MHz)
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FVE 10 kHE SBweep L1 8 (1901 pia)

802.11n-HT40 PSD - Chain A
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802.11n-HT40 PSD - Chain B
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wies B 38 nHr YR 10 kHe
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802.11n-HT40 PSD - Chain C

Channel 151 (5755MHz)

Channel 159 (5795MHz)
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802.11n-HT40 PSD — Chain A/ Chain A+ B
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802.11n-HT40 PSD — Chain A/ ChainA+B + C

Channel 151 (5755MHz) Channel 159 (5795MHz)

|
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'El.'rlh.!..'!.l-ﬂl Gy Cerder !:.'II-':‘I Gy Epan !.!' S0 MM
sles BW 18 NHE FVE 10 kHE SBweep 503 & (1901 pia) sles B 18 NHE FVE 10 kHE SBweep 503 & (1901 pia)

802.11n-HT40 PSD — Chain B/ ChainA+B + C

Channel 151 (5755MHz) Channel 159 (5795MHz)

| [ /

Cerder !..'!.I-UI Gy Cerder !:.'II-':‘I Gy Epan !.!' 20 MM
sles B 18 NHE FVE 10 kHE Sweep .03 & (1901 pia) sles B 18 NHE FVE 10 kHE Bweep 503 & (1901 pia)

802.11n-HT40 PSD - Chain C/ChainA+B +C

Channel 151 (5755MHz) Channel 159 (5795MHz)

Marbad 1 5 74ETREDDO000 OH:

Fa et 14 01 ki R p—
Red .00 A8 Red .00 A8

¥
Ve T b L S

Cerder !..'!.I-UI Gy Cerder !:.'II-':‘I Gy Epan !.!' 20 MM
sles B 18 NHE FVE 10 kHE SBweep 503 & (1901 pia) sles B 18 NHE FVE 10 kHE Bweep 503 & (1901 pia)
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7.5. Conducted Band Edge and Out-of-Band Emissions
7.51. Test Limit
The limit for out-of-band spurious emissions at the band edge is 20dB below the fundamental

emission level, as determined from the in-band power measurement of the DTS channel

performed in a 100kHz bandwidth per the PSD procedure.
7.5.2. Test Procedure Used

KDB 558074 D01v03r01 — Section 11.3

7.5.3. Test Settithg

1. RBW = 100kHz

2. VBW = 300kHz

3. Detector = Peak

4. Trace mode = max hold
5. Sweep time = auto couple

6. The trace was allowed to stabilize

7.5.4. Test Setup

Spectrum Analyzer
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7.5.5. Test Result

Test Mode N1x Data Rate Channel No. | Frequency (MHz) Limit Result
802.11b 1 1Mbps 01 2412 20dBc Pass
802.11b 1 1Mbps 06 2437 20dBc Pass
802.11b 1 1Mbps 1 2462 20dBc Pass

802.11b Out-of-Band Emissions — Chain A

Channel 01 (2412MHz)

100kHz PSD reference Level Low Band Edge

Coviled 1413000 GHE Bpan 16,50 M Bl 41700 CHE
Eites B 108 wh Bwerp 106 ims (1901 pia) Bites B 108 khy Beeep b7 i (1901 pia)

A 30 bz - 0 ¥ am 100 CHE
Eites BW 108 8 e TES D | Bites BW 108 LHy
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Channel 06 (2437MHz)

100kHz PSD reference Level

Conilind T 437000 GH2 Bpan 18 30 MH:
s BW 108 WHY Bwsrp LB s (1900 pia)

Spurious Emission 2GHz ~ 25GHz

Bart 30 b Eeep 1900 GHr
sies B 108 Tweep T ma {0001 pas)

Bait 2 00 CHe ERep 1500 CHr
sies B 108 nHI Bweep 2120 & HODO1 pex)
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Channel 11 (2462MHz)

100kHz PSD reference Level High Band Edge

P Dt 205 ol
R 3000 o

T kb b L s S it LA mapan e

Coviland T 40T000 GH2 Bpan 18 30 MH: Bait |'i!-|'I:i:I.l=H'.' Bl 7. 00 F'h."
wies BW 108 wHr Bwsrp LB s (1900 pia) sies W 103 LHY Bwsrp M1 ES (1900 pia)

Bart 30 b Bait 2 00 CHe
sies B 108 Tweep T ma {0001 pas) sies BIW 108 Bweep 2120 & HODO1 pex)
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Test Mode N1x Data Rate Channel No. | Frequency (MHz) Limit Result
802.11g 1 6Mbps 01 2412 20dBc Pass
802.11g 1 6Mbps 06 2437 20dBc Pass
802.11g 1 6Mbps 1 2462 20dBc Pass

802.11g Out-of-Band Emissions — Chain A

Channel 01 (2412MHz)

100kHz PSD reference Level Low Band Edge

Marbad 1 7 d00E00D000 GH

Conins L4100 GRE 7 A 231000 GHz Bl L4200 GHE
Eites B 108 khy 1) Bites B 108 khy Beeep b7 i (1901 pia)

A 30 bz - 0 ¥ A 100 CHE
Eites BW 108 8 e TES D | Bites BW 108 LHy

FCC ID: SFK-WF0613A Page Number: 99 of 425




m I‘ Report No.: 1311RSU00101

Channel 06 (2437MHz)

100kHz PSD reference Level

Covled 143700 GrE Bpan 7550 M
sfes Bid 108 Bwnep LAT s (1001 pi)

Spurious Emission 2GHz ~ 25GHz

Bart 30 b Eeep 1900 GHr
sies B 108 Tweep T ma {0001 pas)

Blait 2 00 CHe ERep 1500 CHr
sies B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 100 of 425




NH I‘ Report No.: 1311RSU00101

Channel 11 (2462MHz)

100kHz PSD reference Level High Band Edge

Covled TAGI00 GHE Bpan 7550 M A L5700 GHE Bl 200000 GHZ
shes BW 108 Bwnep LAT s (1001 pi) sies BN 108 hHr Eweep M1 (1901 pia)

Bart 30 b Bait 2 00 CHe
sies B 108 Tweep T ma {0001 pas) sies BIW 108 Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 101 of 425




NR I‘ Report No.: 1311RSU00101

802.11g Out-of-Band Emissions — Chain B

Channel 01 (2412MHz)

100kHz PSD reference Level Low Band Edge

Marbad 1 7 41 GES0DDO000 OH: 3 Marbad 1 74000
a - =

P Dt 39 5
Rl 30 08 afiim

Y
e

R T R e

Conins L4100 GRE Bpan 7554 M2 A 231000 GHz Bl L4200 GHE
Eites B 108 khy Bweep AT i (1901 pia) Bites B 108 khy Beeep b7 i (1901 pia)

oy Tpu Ly
T Ty P g bty
™

Lart 30 bir LA 200 GHE
sites B 109 Bweep T ma {0001 pas) sites B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 102 of 425



m I‘ Report No.: 1311RSU00101

Channel 06 (2437MHz)

100kHz PSD reference Level

Covled 143700 GrE Bpan 7550 M
sfes Bid 108 Bwnep LAT s (1001 pi)

Spurious Emission 2GHz ~ 25GHz

Bart 30 b Eeep 1900 GHr
sites B 109 Bweep T ma {0001 pas)

Bait 2 00 CHe ERep 1500 CHr
sites B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 103 of 425



NH I‘ Report No.: 1311RSU00101

Channel 11 (2462MHz)

100kHz PSD reference Level High Band Edge

Covled TAGI00 GHE Bpan 7550 M A L5700 GHE
shes BW 108 Bwnep LAT s (1001 pi) sies BN 108 hHr

Bart 30 b Bhait 2 00 CHe
sites B 109 Bweep T ma {0001 pas) sites B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 104 of 425



NR I‘ Report No.: 1311RSU00101

802.11g Out-of-Band Emissions — Chain C

Channel 01 (2412MHz)

100kHz PSD reference Level Low Band Edge

SEarl 7.31000 GHr Blap TATHO GHi

Cented 241700 GHI Bpan 1550 MK
- ipea . wRes B 100 ke Swern 10.7 s (1001 pia)

shes BW 108 Bwnep LAT s (1001 pi)

oy Tpu Ly ¢ 1 37T 75000 oy Tpu Ly
B g Pt M g bty n e T Ty ey M g bty n
P g . ™ g
WV T — Mkrt 3. TTR THG G

Lart 30 bir LA 200 GHE
sites B 109 Tweep T ma {0001 pas) sites B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 105 of 425




m I‘ Report No.: 1311RSU00101

Channel 06 (2437MHz)

100kHz PSD reference Level

Covled 143700 GrE Bpan 7550 M
sfes Bid 108 Bwnep LAT s (1001 pi)

Spurious Emission 2GHz ~ 25GHz

4

WW

Bart 30 b Eeep 1900 GHr
sites B 109 Tweep T ma {0001 pas)

Bait 2 00 CHe ERep 1500 CHr
sites B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 106 of 425




NH I‘ Report No.: 1311RSU00101

Channel 11 (2462MHz)

100kHz PSD reference Level High Band Edge

P Dt 205 ol
R 3000 o

e S R S VP |

Covled TAGI00 GHE Bpan 7550 M A L5700 GHE Bl 200000 GHZ
shes BW 108 Bwnep LAT s (1001 pi) sies BN 108 hHr Eweep M1 (1901 pia)

Marbad 1 199 DA DO

y '__

Bart 30 b Eeep 1900 GHr Bait 200 CHe
sites B 109 Tweep T ma {0001 pas) sites B 108 nHI Bweep 2120 & HODO1 pex)

FCC ID: SFK-WF0613A Page Number: 107 of 425




NR I‘ Report No.: 1311RSU00101

Test Mode N1x Data Rate Channel No. | Frequency (MHz) Limit Result
802.11n-HT20| 1 6.5/7.2Mbps 01 2412 20dBc Pass
802.11n-HT20| 1 6.5/7.2Mbps 06 2437 20dBc Pass
802.11n-HT20| 1 6.5/7.2Mbps 11 2462 20dBc Pass
802.11n-HT20| 2 13/14.4Mbps 01 2412 20dBc Pass
802.11n-HT20| 2 13/14.4Mbps 06 2437 20dBc Pass
802.11n-HT20| 2 13/14.4Mbps 11 2462 20dBc Pass
802.11n-HT20| 3 19.5/21.7Mbps 01 2412 20dBc Pass
802.11n-HT20| 3 19.5/21.7Mbps 06 2437 20dBc Pass
802.11n-HT20| 3 19.5/21.7Mbps 11 2462 20dBc Pass
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